



OHNE ABBILDUNG  
WITHOUT ILLUSTRATION

0

TECHNISCHE DOKUMENTATION  
TECHNICAL DOCUMENTATION  
DOCUMENTACION TECNICA  
DOCUMENTATION TECHNIQUE  
NOTE TECNICHE

1

Pos	Part Number	Description	Additional Text	Quantity
0	58412040100	Rear view mirror, left/right		1.00
0	28512040000	Rear view mirror, right		1.00
0	0025060086	HH collar screw M6x8 TX30		2.00
0	A6100309000001	Skid plate		1.00
0	63503090016	Lower Alu Skidplate Support		1.00
0	0024060106	HH COLLAR SCREW M6X10 TX30		7.00
0	A61007025010	Tank protector left		1.00
0	83008000012	special screw M6x12x3		1.00
0	63503190017	Silent block 20x12 M6x10/M6x8		2.00
0	62142041000	DAMP. COMPONENT ABS MODUL		6.00
0	A61007025020	Tank protector right		1.00
0	69014117000	Collar screw M6x22-8.8 ISA30		6.00
0	54603048300	RANGE CHANGE METAL NUT M6 INOX		3.00
0	61342041100	Collar bushing 6,5x9x18x8.5		6.00
0	A61008608000	Windshield R USA		1.00
0	60708008070	rubber bush windshield fixatio		6.00
0	60708008071	Special screw M5x14		6.00

0	75007046010	SEAT RUBBER 10 MM		2.00
0	60302180044AB	Handguard left compl.		1.00
0	60302181044AB	Handguard right compl.		1.00
0	00063004202	PRINT LABEL 60X51 MM		1.00
0	00063004012	HEADLIGHT MASK BOX		1.00
0	69008021160	special screw M5x12		1.00
0	00063004105	950 ADV. CARTON F WIND PROT.		1.00
0	60408061050	RUBBER 14X6.5X2.3MM		2.00
0	54603048300	RANGE CHANGE METAL NUT M6 INOX		3.00
1	3214754EN	Owner Manual 890 Adventure R U		1.00
29	63729099000	Tool set		1.00
31	60012060032	RING WRENCH 32MM		1.00
32	60012060000	GRIP FOR RING WRENCH		1.00
33	76029062000	HOOK WRENCH F. SHOCK ABSORBER		1.00
35	50329070000	T-WRENCH WS=6/8/10 '97		1.00